PARTS LIST
1975 CLUB CAR’

ClubCar

AUGUSTA, GEORGIA 30907

WASHINGTON ROAD N AREA CODE: 404
PN: 8239 EC: None

P. 0. BOX 4658 PHONE: 863-4658
MANUAL WUMBER 8239




INDEX

SPEED SWITCH ASSEMBLY . . . . . . . . it e e e e e e e e 1
BAG MAST ASSEMBLY . . . . . .. . ittt e e e e e 2
BODY AND COWL GROUP . . . . . . .ttt et et e e e e e e e 3
DRIVEUNIT ASSEMBLY . . . . . . . it e e e e e e i 4
FORWARD — REVERSE SWITCH ASSEMBLY . . . . ... ... ... ..., 5
FRONT SUSPENSION . . . . . . . . it e e e e e e e 6
HYDRAULICBRAKEGROUP . . . . . . . . i et et e e e e 7
MOTOR ASSEMBLY . . . . . . . ettt e e e e e e 8
PEDAL AND LiNKAGE GROUP . . . e 9
POWERWIRING ... ............. e e e e e e e e e e e e e e e e 10
REAR SUSPENSION . . . . . . . ettt e e e e e 1
RESISTOR ASSEMBLY . . . .. .. .. i e e e e e e e e e e e e e 12
SEAT GROUP. . . . . L e e e e e e 13
STEERING GROUP . . . . . . . . i e e e e e e e e e e 14
SOLENOID ASSEMBLY . ... ... e e e e e e e 15




1226

SPEED SWITCH GROUP ASSEMBLY

4240 7591

No.
Part No. Description Req’d.

1032 NylonBushing ..................... 2
1226 B RING . . e e e e e e e e e e e e e 1
4046 #4—40 x 2 1/8 Rd. Hd. Mach. Screw . ....... 2
4240 LimitSwitch. . . . . ... ... ...t een. 4
4250 Ball Joint (Accelerator) . .............. 1
7481 %o—28Hex Nut. . . .. .. ... ... ...t 1
8011 Retainer Ring . . ... ............o.... 1
8049 #10 Internal Tooth Lockwasher .. ......... 4
8050 #10=32AcornNut ... ............... 2
8057 #4—40HexNut . ................... 2
8104 #10—32 x % Pan Head Mach. Screw . ... .. ... 2
8299 Speed SwitchCam . . .. ... ......... ... 1
8300 Speed SwitchCase . ... ...........0.... 1
8304 %'' Internal Tooth Lockwasher . . ... ....... 1
8332 Speed Switch Shaft . . . ... ............. 1
8410 Cam Stop. + « v v v i i e e e e e U 1
7591 #6 Flatwasher . . . ... ............... 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

PLC 75




NOTE: BAG RACK ASSY
COMPLETE 8348

8233

BAG MAST ASSEMBLY

No.
Part No. Description Req’d.

332 %" Flatwasher . . ................... 5
1107 %' x %’ Flat Head Machine Screw . ........ 2
7251 5/16" x 1" Phillips Head Machine Screw . . ... . 5
7934 BagStrap . ... .. e 2
7935 Bag StrapwithBuckle ................. 2
8113 BagRack Support . .................. 1
8208 Main Bag Rest Support . . . ............. 1
8212 Mast and Plate Assembly . .. ............ 1
8233 % — 20 Nylon Insert Lock Nut . . .......... 10
8248 % — 20 x % Phillips Head Mach. Screw (Steel) ... 8
8347 Bag Rack Hoop Assembly . . ............. 1
8348 Bag Rack Assembly Complete . ........... 1
8391 Vinyl Trim ... . o e 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

PLC 75




siAT HINGE DETAIL /

7254 R.H.
7255 L.H.

1703 —— o™
1028

DASHBOARD DETAIL

7251

\\ 8306

BOTTOM SURFACE OF
SEAT PLATE

m —7227 SEAT PLATE

7757 GROUP
8401

BODY

Part No.

209
210
332
1028
1108
1226
1606
1620
1703
2009
4039
7050
7088
7142
7143
7192
7227
7251
7254
7255
7310
7365
7366
7473
7515
7632
7861
7970

No.
Description Req’d. Part No.
%' Lock Washer . « v« v e v v v v e vt e v e v onn 4 7971
% HexX NUt v v v v v et et e e e o e on e s 4 8063
%' Flat Washer. - « v« c v o v et v v oo v e 1 8202
%' Hex NUt « v vt v ittt e c ittt oeennan 10 8204
%U'lock NUt . ..ttt ittt it 2 8205
B RING . s v e e ot e 4 8233
3/16" x " POPRIVEt + v v v v v v v vt v e v e e a 1 8248
#10 x %" Sheet Metal Screw .. ........... 4 8251
%-20x 1% HexHead Bolt . . . ... ......... 6 8306
Wheel COVEr - « « v v v vt v vttt e s o nnenes 4 8307
5/32x3/BPOPRIVEt v v vt vt vttt 4 8312
RubberBushing . . .« .o v v i i v i v v i e 4 8321
FloorMat. . . o vt v ittt i et e ot ve e onn 1 8323
Yax4CarriageBolt . . . ... .. ... ... ... 2 8354
Yax 5% Carriage Bolt . . ... ... 2 8356
Floor Mat Retainer « « « v v v v e ot v v o v v v o 2 8368
BushingInsert . ... ... .o v et annnn 1 8393
5/16 x 1 Phillips Head Machine Screw . . . . . ... 6 8394
Scuff Plate Right Hand . . .. ... ... .. ... 1 8395
Scuff Plate LeftHand . . ... ............ 1 8397
ValveStem . . .. ittt vt i ittt te oo 4 8398
Drink CupBinding . . ........00o0..o.n 2 8408
Tire & Wheel Assy Complete . . . . .. oo v v oo 4 8409
5/16 -18 Nylon Insert Lock Nut . . .. ....... 8 8412
BagWellMat . ........ccuiiiiieennnn 2 8413
3/16 x5/16 Pop Rivet . . v v v vt v vt v vt e e 8 8414
[ €T eY T 1 T- 1 8417
BallHolder . ....... .0 1

No.
Description Req'd
Ball Hoider Bracket . . . .« ¢ v v vt v v v a v v 1
Cowl Trim .« . . v i it i e i i et e e e e e 1
Rear Fender Trim . . . . v v v v vttt e i v v e 2
KeySwitch. . « .« v v v v it i i i e vt eeee o o 1
SwitchKey . .. ¢ ittt teeeeenannnn 2
%-20 Nyloa insert Lock Nut .. ... e 9
%-20 x % Phillips Head Mach. Screw (Steel) . . . . . 4
%-20 x 1 Phillips Head Mach. Screw (Steel) . . . . . 8
“IM"NamePlate . . ... v ittt e e 1
“ClubCar”" NamePlate . « « « ¢« ¢ ¢ e e v o v v 0 v 1
KickPlate . « v v v v i it ittt e it ane e 1
Rear Bumper Assembly .+« « ¢ ¢ v o v vt et v 1
Front Bumper Assembly . .. ............ 1
Steering Column Grommet . . « « <« 0oL 1
DashPlate Clip -+ « v v v e v v vt o e a o n s 4
Dash CoverPlate . . « « ¢ v v o o v v v v oo e aun 1
Hinge Pin. - -+ - .« . . v e e st e s e e e e 2
SeatHinga . . . .. ... . it e 2
Body Hinge ..........00ieiiia.. 2
DashBoard . .. ... ...t nnneenn 1
Drink CupHolder . ... ... 2
CoWl o it e e e e e e e e e e e 1
Body @ .t e e e 1
Prop Rod Retainer . . ... .....¢.c000v.. 1
PropRod . . . . . i i it i i e e e e e 1
PropRodSleeve . .. .. ..ot eieenn 1
Swivel Bushing .. .........c000vi.n 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR




9 108 PedH XeH %t X 0Z—% ovsg

L e (sedje.g sse) a18|dwo) 1un aAlQg [174:] i mc_._mwm HeygS 13 J83Y UOjUId BlBIpPBLIIBIU| 9¢eeL
P I 18Ysem pejioY B AN £vzs [ Buiieeg 1jeyg 1 Je89 UOIULY BIRIPAWIGIU| GEEL
1 ' TAjlqusssy Jeet) IndinQ 1@ Uolulg 81eIpaWIBIU| Zves [ Buiseeg Jeen uolulg Induj €eeL
1 T Alquiassyy Jeeo) 81e1pewiaiu] 1) uoluld induj [R'7A:] Lo e Buyieeg seag uoulg Induj ZEEL
l ("H 18 "H'Y) Alqwsessy Suisnoy |eijuaiaysig g8ezs AR e Bunieag seag ing InQ 0geL
oL Tttt INN 5907 LI3sU| UOJAN 0Z—% ££8 A leag jenussaylg 00 62EL
P R I 189G 110 8Ixy 006 T e (Z€0;) Joysem IsniyL 8z8L
I (BUOY) "H'Y ‘AlIqQBssY-gng 8jxy SO6L T Tttt 4839 18|} [enIUdILYIg LZeL
[ (340y4s) "H ‘Alquiessy-gng 3jxy Y062 A Jaysepp jedrsedys 9CeL
[ 19xses) Buisnop oveL LT uld |eRualag i TAA
A {oneuBeyy) ‘bnig ulesg SyeL Lo e uld 110y ,,% L X 91/¢ 681L
R R AR 1°d’'N % ‘Bnid uiesg voeL g Tttt pmig 6nq ol/L 8081
[ 1°d°N 8/€ ‘Bnid se))14 cYeL /20 1|09 pesH xoH ,,€ X 0Z—% £ve
[ Aoy Jeaq) aleipawnisiug LEEL (/] Jaysem ed4 % ee

'p,bay uotlduosag ‘ON led 'p,bay uonduosag ‘ON led
ON ‘ON

ATEWISSY L1INN 3AIYA

TR IEEV IV F06L
WY ‘AE8V TV S06Z : NT 39N

PLC 75

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR



7591
8024

_— 4240

Q™™
N \
" V¥ = 8022

e
1 1032 8020 g 403 343
; A
J ,. - 1028 @%
g / @@ (is 7627 'b L 45|
1231

;‘ [ (((@(@
8018 451 % 1032 .‘
1028 7

1703 P €

5~ 2%, —soz28

;’“} '@ 1703
%) £ 7139

\s"%.
8054 - FORWARD AND REVERSE < %
SWITCH ONLY 5 \"l ﬂ@ %
@ GB . dl flig N‘
8304 2 D &, Ol '~
@ ) (‘a
((‘a 7266
' ) 7016
; \d>< 7188
343 \ i 7701
FORWARD AND REVERSE GROUP g /
No. No.
Part No. Description Req’d. Part No. Description Req'd.

343 %" x3 Hex Head Bolt . .. ............. 4 7701 WireHarness . . .. ................... 1
403 %' x5/8" HexHeadBolt . .............. 3 7747 Rubber Grommet . ... ............... 1
451 %" lockWasher. . ...........00uvvuu... 14 8018 F & R Switch Mounting Bracket . ... ....... 1
1014 %u'HexNut(Brass) . .. ................ 3 8020 F&RSwitchCam .. ................. 1
1028 B'HexNut .. ................uu... 13 8021 F&RSwitchHub . .................. 1
1032 NylonBushing . ...........0.c0i0vuuu.. 3 8022 F &R Switch Main Shaft .. ............. 1
1231 1/8"x 1" RollPin . ... ...ttt 1 8023 F & R Switch Control Shaft . . . .. ......... 1
1703 “'x1% " HexHeadBolt .. ............. 3 8024 F & R Switch Stand-Off (Long) ........... 4
4240 Micro-Switch . . . . ... .. . . e 1 8028 F&R SwitchRotorStop . . .. ........... 1
7016 SwitchRotor. . ... ... i ittt i i e s e 1 8053 F&RSwitchCase . .................. 1
7148 Knob . .. .. i i e e 1 8054 F & R Switch Assembly . ... ........... 1
7188 Rotor Contact . . ... ... ... 2 8056 #4-40 x %' Round Head Screw . ... ....... 2
7189 316" x 1% RollPin . ................ 1 8057 #4-40Hex Nut . .. .................. 2
7306 #10x %" Round Head Screw . . . . .. ....... 2 8058 #4 Lock Washer .. ................. 2
7591 #6 FlatWasher . ... .. ... .......0.... 4 8248 %" x %" Phillips Truss Head Machine Screw (Steel) 4
7627 SPring. . .o e e e 1 8304 %' Internal Tooth Lock Washer .. ......... 2

INCLUDE PART NUMBER OF EACH PART ORDERED ‘AND
SERIAL NUMBER OF CAR PLC 75




TNNOSTONNrr et~ NNNNe~NG N

"p,bay
oN

J8%edg Jaqqny
' adey Buiieag isnuy )
©°+ Buiysng szuoug
* + Jsbuep aweuq ,,v,,
© 0 Alquassy ulg Buty)

Alquassy awesd ,,v,,

Ajquessyy 10398uu0) sjpuldg o1 ,,v,,

)

.

Buieag 15Ny
Alquassy ajpuids ‘H'y
Alquiessy ajpuldg "H
* ottt Pundg juouy
S U san0D
* ' INN panolg ,,p/e
Tttt 8deig IMO)
* * Jeg wonog Alajeg
* 0t Alquessy sinal)

St g jong

** + + bBuiysng azuoug
Tt NN wepr X3H L%

Bunig sseain *4'g ,.91/¢
108 PeAH X8H %E X €L - %
}Og PesH X3H p X 91 - g/¢
L L Y -”UNImcmhm@m

uoildiiosaQg

6v¢8

-—

COROLTETLTNOLTOLT—NNLTNNNNNNT N
-

.............nﬂOQ:I

Buiieag [aayp
1eag 110

.7 3og peaH x3H %y X 91 - §/¢

1.1|0g9 pesH x3H ,,%E X 91 - 8/¢

LI N

v e

e e

.

Alquiassy qny
aield Jaulelay bBuiidg
* v cBuiysng jeaig
* + * Buiysng Jaqqny
* * * Bulysng azuoug
T 't 1aysep anbuo
ale|d Bunnunopy Bulidg

© 7 llog peaH xaH ,,%g X ,,8/€
...-.;....-.cﬂszaﬂ—l_

L A

INN X3H ,,%
" Jaysepm %907 ,,91/¢
" " Jaysem ield ,.8/¢
Tt INN X9H ,.8/€
e g o
"t aaysepm 3207 %
J8Ysep 5007 ,,8/¢€
}og PesH XaH L X %
e AN X o
"t aaysep 3207 L%

uondissQg

SLZL
vieL
€LeL
0LeL
8ceL
vilL
co0L
LS0L
0S0L
8¥0L
€€0L
8viv
cove
L08lL
8¢01L
9l0l
808
90L
0Ls
3°14
LSGE
140
otie
602

"ON 1eg

«,

oic-
60

NOISN3dSNS 1NOY4d

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 75



N
8224 ASSY (R J
8225 - ASS'Y (L)

8227-BRAKE SHOE KIT,(ONE PAIR)- (Rt LH)

8228 SPRING § ADJUSTER KIT, (RHELH)
INCLUDES ITEMS 1,2,63 (ONE OF EACH)

8224 - WHEEL CYLINDER ASSEMBLY COMPLETE (Rn)
8225 WHEEL CYLINDER ASSEMBLY COMPLETE (LK)
226 - WHEEL CYUINDER SERVICE KIT (RHLH)

HYDRAULIC BRAKE GROUP

No. No
Part No. Description Req’'d. Part No. Description

304 %'x1HexHeadBolt .. ............... 2 7598 Brake Line Assembly . . .. . ... citeee.n

320 3/8"x1HexHeadBolt . ............... 3 7643 Brake Hose Assembly .. . ... v v vn v ..

357 3/8" LockWasher ................... 3 7716 3/16 x % Hex Head Self Tapping Screw .. ... ..

407 %" x5/8" HexHeadBolt . .............. 2 7899 Copper Gasket (Front) . . . . .. oo v v e v

451 % lockWasher............i000iu... 4 7900 Copper Gasket (Rear) . ........coo0.un.
1028 WHex Nut . ... ... it 6 8011 RetainerRing . .. .........0o0 .
7049 NylonBushing ............. ... ... 2 8076 Brake Cluster Assembly R.H. .. ...........
7173 5/16” x3/4" Hex Head Bolt .. ........... 8 8077 Brake Cluster Assembly L.H. .. ... e
7265 ClipBrakeLline .. ...........00uvu... 4 8078 Brake Drum . . .. . .. ...ttt
7280 Master Cylinder (Complete) ... ........... 1 8224 Wheel Cylinder Assembly Complete R.H. . ... ..
7348 Master Cylinder Service Kit . .. ........... 1 8225 Wheel Cylinder Assembly Complete L.H. .. ...
7361 Adaptor, Brake Line . .. ................ 1 8226 Wheel Cylinder Service Kit R.H. & LH. . .....
7362, Adaptor, Bolt WWasher- . . . ............ 1 8227 Brake Shoe Kit (One Pair) (R.H. & L.H.) .....
7473 5/16 - 18 Nylon Insert Lock Nut. . . .. ....... 8 8228 Spring & Adjustor Kit (RRH. & LH) .. .......
7549 PIUG e e e e e e e e 1 8229 Brake Line Assembly (L.H.) .. ...........
7550 Male Connector . . . . ..o v vt v i v i neen e 1 8230 Brake Line Assembly (R.H.) .. ...........
7551 Female Connector . . .. ......euvuvuuun. 1 8236 Brake Pedal Return Spring . . . . . ... .. .. ...
7552 Brass “T* . . . . . 0 it i e 1 8259 Plunger Assembly .. . ... .............
7553 18" — 2700 Hose Assembly . . . ... ....... 1 8264 PivotPin . . . . .. .. i e
7572 Brake Line Clamp —Square .. ........... 1 8360 Brake Pedal Assembly . .. ..............
7574 Brake Line Clamp Assembly . . ........... 1 8383 BrakePedalPad . ... ... ..... .. ... ...
7588 . Hydraulic Hose Mounting Assembly ., . .. ..... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 75




UL e (Joropy asnoybuiisepy) 1es-| ‘saysnig 6808
[ 819jdwo) — 103101\ 8snoyBunsapy 8ty
S| e (1030 *3'D) 195-| ‘sysnug £ogL
I 1o3see vozL
[ A I R A R Ouw-QEOO — Jojop .W.0 O@NF
€ " }og pesH xeH ,,%1L x ,,8/¢ vcol
€ e, 18YSEMY00 .8/ L5¢
'p,bay uonduasag ‘ON Hed
‘ON

ATENISSVY HOLOW

YO1OW *3'©-092L
HOLOW 3ISNOHONILSIM-8Y VL

1S3IM - 6808
"30-£9¢€L

PLC 75

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR



TeNerOO NSt ONN e e~

L

.

(

.o

..

..

(@xeag 1IIH) 18uUEYD pey |epay
101819|300Y/) pey |EPay Jaqqany
(8eig 1IIH) Ped |epay Jaqqny

Tt ou aveug ey

* 7 o9eag |ItH Ajquisssy |epay

A|quassy |epag 101e43[320y
L le__wﬂvmm
.‘...-.......Q:_\.Qw

Alquiassy juet) ||ag axeig
Tttt olaydley aveug
Tttt Ajquisssy a|qe) axesg
L L ) m—.—mm ._OC_@me
T OINN X8H gg-oL#

"ttt mauog Buidde] 3195 PESH X3H % X 91/€

Tttt 18WWodg Jaqgny
©+c+ Bundg uinlay ayeug
* 0t Ajlquusssy 1yeys |epag
Tttt digeiqe) axeug

uondiidsaQg

8ges
s8es
v8es
z8e8
19€8
8g€8
6e€8
9ees
LEE8
Lieg
0918
1108
€68L
9LLL
bheL
989,
9uuL
voL

*ON Hed

FANNOOUOWMNeED == NON—= =N~

"p,bay
"o

.

poy 3jge ajeig
*C NN X3H 82-%
uld S1M91D ,, L X %
poy aseajay axe.g

cttee o poyioalg

* Jaysep %007 'pig ,,91/G
.........C_l‘_wﬂm.—.ﬂ#

e

.

*° Ajquassy jmed
Teeee e mey
C e e e mcm—._m:m
Poy abexur ,91/¢
* s+ uiop jleg
* " IDN X8H ,,91/S

Jaysem 1ei4 "pis ,,91/G
1108 pesH x8H ,, %1 x ,,91/S

uld 48109 ,,1 x ,,2€/€

.........~=2xw::g
Jaysepm 007 "PIS %

J8ysep 1ei4 ‘pis %

uondiiasaq

ov9L
18vL
9leL
SveL
9zeL
vLIL
cLIL
[ANYA
0ELL
6¥0L
9LZY
oSy
(474"
8741
8lizl
SeolL
8201
8°14

[4%>

‘ON led

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 75



8313 —=

2700 BATTERIES (EV-88)
4071 *BATTERIES (EV-106)
2758 «CHARGER  (MAC #1505)
74459CHARGER (LESTER )
7838¢CHARGER (MAC ®1555€)

POWER WIRING

No.
Req’d.

Part No. Description
1241 5/16" Flat Washer . . . .. e e e
1242 B/16" Hex Nut . . .. .. ...............
2700 6 Volt Battery (EV88) ...............
2758 Charger (MAC 1505) ............... -
4071 6 Volt Battery (EV-106) ... ............
4107 Charger Receptacle . . . . . . ... v vii ..
7083 Battery Hold-Down .. ...............
7084 I BOIt L e e e e e e e e e e
7262 #6 Battery Wire (Short) .. .............
7263 #6 Battery Wire (Long) . ..............
7288 #6 RedWire Assy (39”) . . . .............
7289 #6 WhiteWire Assy (45”) . . . ... .........
7290 #6 Black Wire Assy (46°°) . . .. ...........
7293 #6 Red Wire Assy (19") . . .. ... ... .....
7294 #6 Black Wire Assy (19) . . ... .. ........
7445 Charger (Lester) . . . . ... ... ...........
7701 F&RRotorHarness Assy . . . . . ..o oo
7838 Charger (Mac 1655E) .. ...............

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

10

Part No.

8144
8145
8146
8148
8149
8151
8152
8153
8154
8170
8171
8199
8309
8313
8314
8315
8316
8335

No.
Description Req'd.
#18RedWire Assy (76”) . . ... .......... 1
#18 White Wire Assy (78”) . . ... ... ...... 1
#18Blue Assy (80") . ................ 1
#18 Orange Wire Assy (61°") . ............ 1
#18 Green Wire Assy (58") . . ... ......... 1
#10 White Wire Assy (13”). . . . . ... ... .... 1
#10 RedWire Assy (16”) . ... ........... 1
#6 Black Wire Assy (7). .. ... ......... 1
#18RedWire Assy (4”) ... ............ 1
#10RedWire Assy (15") . . . ... ... ... ... 1
#10 Yellow Wire Assy (23"). . . .. ... ... ... 1
Battery Hold-Down Insulator . .. .......... 3
Buss Bar (Solenoids) .. ............... 1
Wire Assembly Yellow . ... ............. 1
Wire Assembly Black (80). . . .. ... ....... 1
#18 Yellow Assy (Solenoid) . . ........... 1
Wire Assembly First Speed . . . ... ......... 1
#6 Red Wire Assy (10”) . . . . ... ... ...... 1

PLC 75




Lot e e .I.l_ .>0m< .uz W_QQO ‘_QQI Q@Ow
L orr e "H'Y "Assy I 9jqe) Jeay £608
AR IR SRR R PP ISP N Bupidg leay 0£08
Z ottt A‘_QCCC O_xour—w OCT_QW £008
T Tttt A..mu_.-ov 8pjoeysg Q:_uﬁw 69SL
9 ............. 1108 peaH x3H % € X 8/¢ 8¢¢L
AR IR I IR ER P S wog ,.N.. £L0L
T e ale|d Jaujelay Bundg seay cLoL
Q TTttrttrseeee e A0>D0_W- mc_r_mzm LS0L
b B R P mc_cm:m ._SQ:I 0S0L
L T INN X3H .8/€ 0L
OL * """ n s e Jaysep 007 ,,8/¢ LSE
R Jaysep 1814 ,,8/¢ 4%
‘p,bay uoniduosaqg ON led
‘ON
NOISN3dSNS "Hv3y
“NMOHS GNVH L4311
*31LON

90L

Y608-"H7
€608-"HY

LSE

INVY A

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

PLC 75

1



8355 RESISTOR ASSEMBLY

403 ¥

Vv
”
< S 8325

8 TURNS
RESISTOR GROUP
No.
Part No. Description Req‘d.

304 %"“"x1HexHeadBolt . ................ 6
332 W' FlatWasher ... ... .. cve e nnenn 6
403 %" x5/8"HexHeadBolt . .............. 4
451 %' LockWasher . . . .« vt v vt e e v v oo 12
1014 %" Hex Nut(Brass) . . .. ... veeernnn. 8
1028 'Hex Nut .. ... .0ttt iieie e 8
2503 Bracket . ... ...ttt 4
8324 Board . . v v it i e e e 1
8325 Resistor Coil No. 1 - FirstSpeed . .......... 1
8326 Resistor Coil No. 2 -Second Speed . ... ..... 1
8327 Resistor Coil No. 3-Third Speed . ......... 1
8355 Resistor Assembly . .. ... ... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR PLC 75

12




\\x
\
\\
L

-5418

SEE BODY AND COWL
DWG FOR INSTALLATION
OF SEAT =30P

8333
332 5 & S SEAT GROUP
8233 - 8419
No.
Part No. Description Req'd.

332 %" Flatwasher . . . v o v o v v v oo oo e a e e o un 5
1226 PETRING 2 v v v e e he e e e e 4
1241 5/16" Flatwasher . . . . o« v o v v v v v v e n e on e 8
7061 SeatPlate Trim . . . . . o v v vttt v et v oo e 1
7364 %" x %" Phillips Head Machine Screw . . ... ... 4
7473 5/16" - 18 Nylon Insert Lock Nut. . . . . ... ... 8
8233 %" - 20 Nylon Insert Lock Nut . .. ......... 7
8248 %' - 20 x %" Phillips Head Machine Screw (Steel) . 2
8363 Adjustable Seat LeftHand . . . .. ... ....... 1
8364 Adjustable Seat Right Hand . . ... ... .. ... 1
8379 SeatPlate . . v v . i e e e e e e e e e 1
8381 Seat Stiffener Channel . . . . .. ... ... ..... 2
8393 Hinge Pin. . . o v v v it i et e e e ee e s 2
8394 Seat HiNnge .+ - v v v v it e i e e 2
8395 Body Hinge . . .. .o v i i it 2
8402 Rubber Spacer . . ... ... 8
8418 %" - 20 x 1%" Slotted Head Machine Screw . . . . . 1
8419 %' - 20 x 5/8" Phillips Head Machine Screw (Steel) 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

13

PLC 75




NOTE."8405 - SCORECARD ASSY COMPLETE.

706

STEERING GROUP

No.
Part No. Description Req’d.
357 3/8" Lockwasher .. .................
403 ' x6/8 Hex Bolt .................
451 W' Lockwasher . . ... . ... ...,
705 3/8" x 1% Hex Bolt .. ...............
706 3/8"  Hex Nut .. ...........c0uuu.u..
707 7/16" x 1" Hex Bolt . . . ..............
720 7/16" Lockwasher . . . .. ........ouv.u..
1028 VaHex Nut . . ... ... ... ...
1035 3/32”"x 1" CotterPin . . .. .............
1242 5/16" Hex Nut . . ... .. .......c0uuuun.
1308 %B''HexNutspl .. ...................
1309 SteeringWheel . ... .......... . ......
1312 SteeringGear. . . . .. . i e .
7118 Steering Plate Ass'y . . . .. .. ... ... ...
7122 Score Card MountRing . .. .............
7148 Ball-HandKnob. . . ... ...............
7209 Score Card Plate Mount Ass'y . . . ..........
7216 5/16" x 1" Flat Head Machine Screw. . . . ... ..
7277 5/8" Lockwasher . .. .................
7278 5/8"HexNut . ...........00uuuuuen..

Part No.

7307
7443
7539
7540
7543
7555
7602
7706
7816
7818
7819
7820
7834
7861
8073
8103
8156
8269
8318
8405

No.
Description Req’d
Decal - ScoreCardPlate . . .............. 1
BMUBolt L. e e 1
BallJoint—R.H. . .................. 2
BallJoint —L.H. . ................... 2
DragLink. . . . . . . ... i it 1
%'"HexNutL.H. ............... e 2
3/8“CastleNut . . ............ e e e e 4
SpPring . ... e e e e 1
Scorecard Clip . . . ... 't ie i aeennnn 1
5/16" x 1%’ CarriageBolt . . ... .......... 1
Nylon —Sleeve . . ... ... .. ¢ccueueenen.. 1
5/16"StarWasher . .. ................ 1
Rubber Spacer . . ... ... ... .00, 2
Rubber Grommet . . . .. . ... ... uov.... 1
Pitman Arm . . . . . . ... e e 1
Stop-Steering . . ... ... e 2
TieRod .. ..... .. .00, 1
FeltPad ... ... ... ... .. .00 ... 3
ScoreCardPlate. . . . .. ... ............ 1
Score Card Ass'y Complete ... .......... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

14

PLC 75




SOLENOID GROUP

No.
Part No. Description Reqg’d.

332 %" FlatWasher ... ........000uvuu... 20
1028 %'-20HexNut . ................. 20
1242 5/16”-18Hex Nut . . .. .. .. ... 5
1606 316" x %" PopRivet . .........00u.... 3
7479 %’'x1%"HexBolt ................. 10
7861 Rubber Grommet . . . .. .............. 10
8016 36VoltSolenoid . . ..........0...... 5
8308 Bracket-Solenoid . ... ...... ... ... 1
8309 BussBar . ... ....... ... . .. ..., 1
8315 Wire Assembly .. .................. 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

15

PLC 75




1 R w_mc<mc_w530§>aocw0 0s€8 e
m R T R Y QEQ—O n_wmr—wuc_\s mew v L T I R I Y >Q0CGO v—.mﬁ
w D L e I T SR Y .A—Qﬂﬂwv m L) g@‘—nvw @Cm—.—ONE vﬂwI mm—dhl—lwa_:_cm F mewa\m PmNh
) s T o (8L
Ma1dg BuIyOR pEdH ssnu L sdifityd ,,L X 0Z- % 1628 1 . T
CC T Tttt INN PO MBsU| UOIAN OZ - L% €€C8 | Jeg Bununop a0 S8LL
wP ............ e e e .—OCmNg ﬂ:ﬂ\_ﬂomz 2‘\» momh m T R I T R ST R S LU—.—“NZV-UOJ :w—‘\m VNFN
N D Y EOwuom uwﬁon—.u _wccmr—o ﬂv—w_r_mhvc_g N-MWF P L I I N T T ) .o U—@_Imﬂv:_\s wo—ﬁ
¢ T TTmrTottttttoapig - jauuey) plalyspuipy 9€8L ¢ ottt ettt apig Adoue) 901L
P D T Oc_—nm mth F % e e see s e s e >_ﬂaemmm< OENL& U_@_-&mucmg mOFh
z e e “+ -+ adeig PlAIYSPUIM 660 PL Tttt Mauog [ela 188US % X OL ON 0z91
9 " T T INN X907 119su) UOJAN 8L - 9L/G eLvL § Tttt AN XeHBL-9L/g 74!
C  MaJdg dulydey pedH ssnu) sdijiiug %L X 81 - 9L/§ OlvL 9 Tttt ) ) o Jaysemiej4 91/g 874%
bl "7 " Maudg aulydepy pesy ssnu ) sdiljiud % X OZ - % voeL ¢ Tt 1l0g peaH xaH %1 x 81 - 91/§ gict
‘p,bay uondiiosag ‘ON lieg *p,bay uondiiosag 'ON led
"ON ‘ON
ATTSINISSVY AJONYO

‘¥L6I'I NV NO NOLLONQO¥d NI Q31¥V1S
EELY NOLLYUNOIINGD SIHL 30 S3Avug QIIIHSANIM ¥

omw.’/v
e
L€8¢L

Qo_wl/,. .

9€8YL-
3137dN03 ATGN3SSY AdONYD 3 G13IHSONIM *Llv2e

9teL

8528

PLC 75

16

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR









	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Text2: PN: 8239  EC: None


